
 

 

Parts manual 

 

 



          Redexim-Charterhouse  Multi-Spike 1200  pag 01     code 1202          

 PART # DESCRIPTION REMARKS QUA 
1 444.803.100 Complete toolbox w/o content 1
2 913.120.400 Standard (english) manual for MS 1200 1
3 913.280.400 Safety decal set for SP 2
4 913.260.400 Decal multi spike 3
 913.260.406 Decal 1200 2
5 494.140.500 Main frame for MS 1200 1
6 464.051.040 Safety bar for SP 2
7 804.120.400 Bolt M 12 x 40 4
8 830.120.120 Self lock nut M12 4
9 521.282.100 Cat 1 & 2 bottom link pin 2
10 523.100.570 Linch pin 4
11 521.221.150 Cat 2 top link pin 1
12 424.140.750 Pin for jack 1
13 523.030.750 R pin 3 mm 2
14 460.505.900 Jack for SP 1
15 802.080.250 Bolt M8 x 25 24
16 480.026.500 Cover 4
17 864.080.031 Large diameter washer 8 24
18 830.080.080 Self lock nut M8 24
19 462.602.000 Connection bar 1
20 464.153.000 Top link 2
21 830.200.200 Self lock nut M20 4
22 802.201.100 Bolt M20 x 110 4
23 521.280.950 Pin cat 2 – 28.6 x 95 1
24 462.605.080 Support bar 1
   
   
   
   
   
   
   
   



          Redexim-Charterhouse  Multi-Spike 1200  pag 02     code 0800          

1 488.201.400 Rear roller MS 1200 1
2 468.051.400 Rear roller scraper MS 1200 1
3 742.200.360 Rear roller bearing 2
4 864.100.031 Large washer 10 4
5 804.100.500 Bolt M10 x 50 4
6 464.121.300 Rear roller support SP 2
7 804.160.600 Bolt M16 x 60 4
8 424.120.750 Lock pin 2
9 464.082.100 Plate 4
10 523.030.750 R pin 3 mm 2
11 406.160.170 Distance bush 4
12 802.160.500 Bolt M16 x 50 2
13 864.160.031 Large washer 16 2
14 830.160.160 Self lock nut M16 6
15 404.160.220 Pivot bush 2
16 830.100.100 Self lock nut M10 4
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

 



          Redexim-Charterhouse  Multi-Spike 1200  pag 03     code 0800          

1 494.140.420 Rotor for MS 1200 1
2 830.140.140 Self lock nut M14 4
3 864.140.030 Washer 14 8
4 804.140.550 Bolt M14 x 55 4
5 804.100.400 Bolt M10 x 40 
6 311.228.250 Hollow tine for SP 
7 830.100.100 Self lock nut M10 
8 804.100.250 Bolt M10 x 25 
9 311.305.300 Deep slit knife 
 311.305.302 Twist deep knife 
10 830.100.100 Self lock nut M10 
11 804.100.250 Bolt M10 x 25 
12 311.303.290 Truckster knife 
13 830.100.100 Self lock nut M10 
14 804.100.550 Bolt M10 x 55 
15 406.110.320 Bush 
16 311.302.160 Fine slit knife 
17 830.100.100 Self lock nut M10 
18 804.100.900 Bolt M10 x 90 
19 743.300.420 Complete bearing block 2
   
   
 213.120.004 Standard truckster knife kit (36) Included with new machines 
 213.120.006 Additional truckster knife kit (18)
 213.120.008 Fine slit knife kit (192) 
 213.120.010 Deep slit knife kit (36) 
 213.120.012 Additional deep slit knife kit (18)
 213.120.014 Hollow tine kit (54) 
 213.120.018 Twist deep slit knife kit (36)
 213.120.020 Additional twist deep slit knife kit (18)
   
   
   
   
   
   
   
   
   

 



      Redexim-Charterhouse  Multi-Spike 1200  Weight transfer kit  part no. 213.220.016  code 1202 

 PART # DESCRIPTION REMARKS QUA 
1 544.124.720 T-connector 3 x 12 mm  1 
2 543.170.410 Flow reducer G3/8 x 12 mm  1 
3 874.170.020 Cupper washer G3/8  4 
4 542.120.070 Tube 12 x 70  1 
5 544.170.430 Strait connector G3/8 x 12 mm  3 
6 535.351.300 Pressure relieve valve VMP BL 05 001  1 
7 542.120.397 Tube 12 x 397  1 
8 541.171.500 Hose  2 
9 534.507.460 Hydraulic cylinder  1 
10 544.173.430 Screwable 90 deg. Connector G3/8 x 12 mm  1 
11 543.170.210 Threaded connector G1/2 x 3/8”  2 
12 874.210.020 Cupper washer G1/2  2 
13 545.210.800 Quick connector male G1/2  2 
14 468.258.050 Main secure beam  1 
15 830.160.160 Self lock nut M16  3 
16 468.105.990 Second secure beam  2 
17 802.160.700 Bolt M16 x 70  3 
18 523.100.570 Lock pin D=10  2 
19 521.280.950 Pin cat 2 - 28.6 x 95  1 
20 804.200.500 Bolt M20 x 50  4 
21 468.103.700 Adjustment plate  2 
22 521.251.160 Pin cat 2 - 25.4 x 116  1 
23 830.200.200 Self lock nut M20  4 
24 402.250.180 Distance bush  2 
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 
 



 

   Redexim-Charterhouse  Multi-Spike 1200  pag 05  code 1202 
Wheelkit for spiker 1200 part no. 213.120.016   

 PART # DESCRIPTION REMARKS QUA 
1 534.505.460 Hydraulic cylinder  1 
2 874.170.020 Copper washer G3/8”  2 
3 424.060.480 Lock pin  2 
4 416.252.940 Wheel shaft  2 
5 464.106.170 Wheel support strip short  2 
6 404.250.700 Distance bush wheel  4 
7 511.542.236 Wheel  2 
8 864.120.031 Large washer M12 x 35  2 
9 464.106.870 Wheel support strip long  2 
10 804.120.300 Bolt M12 x 30  2 
11 866.120.020 Spring washer M12  2 
12 802.120.350 Bolt M12 x 35  8 
13 802.161.000 Bolt M16 x 100  16 
14 464.102.650 U bridge  2 
15 830.120.120 Self lock nut M12  8 
16 474.609.169 Main beam  1 
17 830.160.160 Self lock nut M16  16 
18 830.200.200 Self lock nut M20  2 
19 864.200.041 Large washer M x 35  2 
20 404.200.200 Pivot bush wheel frame  2 
21 543.170.410 Flow reducer  1 
22 544.121.120 Straight olive connector 12 mm  1 
23 464.123.020 Draw bar plate long  1 
24 464.122.900 Draw bar plate short  1 
25 802.100.450 Bolt M10 x 45  4 
26 474.606.690 Draw bar  1 
27 830.100.100 Self lock nut M10  4 
28 541.171.500 Hose  2 
29 464.101.000 Support strip   2 
30 544.170.430 Straight connector olive 12 x male 3/8”  1 
31 802.200.600 Bolt M20 x 60  2 
32 543.170.210 Straight connector 3/8 x 1/2"  2 
33 523.100.570 Linch pin D10  2 
34 521.191.120 Pin D19 L=73  2 
35 545.210.800 Quick connector  2 
36 874.210.020 Copper washer G1/2”  2 

 
 
 


	Voorblad Parts Manual
	lege bladzijde
	0032MR Spare 1A  Main frame
	0032MR Spare 2 Rear roller
	0032MR Spare 4  Gewichts overdracht systeem 12-2002
	0032MR Spare 5  Wheelkit  27-05-2016



